
TEXAS OPTIMIZATION PROGRAM (TOP)  
DIRECTED ASSISTANCE MODULE (DAM) 2B 

JAR TESTING:  
HOW TO DESIGN AND PERFORM REPRESENTATIVE 
JAR TESTS FOR A SURFACE WATER TREATMENT 

PLANT (SWTP) 

STUDENT GUIDE 

Most recent revision date: September 8, 2019 

 



Notes 

 



i 

Table of Contents 
Figures .................................................................................................................. v 
Tables .................................................................................................................... v 
Definition of Terms, Acronyms, and Symbols ............................................................ vii 
Bottom Line:  (Revise to be Intro, learning goals) ........... Error! Bookmark not defined. 
[...]
Figure 7 shows typical head losses in a piping system. Most of these are 
friction losses, bend losses due to change in direction, changes in size of the 
pipe, sharp openings`, or a drop in elevation from a pipe into a basin. If the 
run of pipe is not long enough to ensure adequate mixing, a valve can be 
inserted in the line and maintained in a partially closed status to create 
turbulence.  Some sources say that the head loss due to the partially closed 
valve should not be more than 4 ft of water. Note that in Figure 7 there is no 
friction loss associated with the horizontal discharge pipe.  This is because of 
the nature of the flow changes when a pipe is not flowing full. Even though 
this friction loss could be accounted for, it is normally very small. This type of 
mixing unit is most often used for flash mixing and not for flocculation. 

An important factor shown in Figure 7, is that the friction and bend losses are 
related to the square of the velocity of the water in the pipe, and the friction 
losses are also related to the condition of the pipe (the material it is made of 
and the age of the pipe).   

Figure 8 shows a drawing of two types of baffled basin mixers. One is called 
horizontal baffling and one is called vertical baffling.   

 

Figure 7: Head Losses in Pipe Flow Hydraulic Mixing 



DAM 2B: Jar Testing Student Guide Page 18 

 
Both types of baffled basins cause turbulence (and head loss) due to friction 
and changing direction of the water flow. If the bottom of these basins are 
level, the head loss can be directly measured as the difference in the surface 
level of the water. If the bottom slants downward as the water flows across 
the basin, the velocity of the water will increases due to gravity, and the 
increased velocity will have to be taken into account when calculating the 
head loss due to turbulence. This type of unit is most often used for 
flocculation, and only rarely for flash mixing. 

Figure 9 shows the cross section of a Venturi section used as a mixer. 

 
 

Figure 8: Head Loss in a Baffled Basin 

Figure 9: Venturi Section Mixer 



DAM 2B: Jar Testing Student Guide Page 19 

 The rate of flow through each part of the Venturi section is always the same, 
but because the diameter of the pipe is greatly reduced in the middle part, 
the velocity is greatly increased. Following the narrow section, the pipe 
diameter is increased again. This results in a lot of turbulence. The head loss 
can be measured by subtracting the downstream head from the upstream 
head.  The Venturi section mixer is seldom used for anything except flash 
mixing.   

Figure 10 shows the hydraulic jump phenomenon being used to provide 
mixing energy.  A hydraulic jump is created when a narrowing flow stream 
passes through a narrowing channel followed by a drop in the bottom of the 
channel.   

The example shown in Figure 10 shows a jump intended to provide a modest 
amount of energy for mixing, and does not represent one of the more 
extreme examples of hydraulic jump. 

Figure 11 shows flow over a weir being used to provide mixing energy. 

Figure 10: Hydraulic Jump Mixer 



DAM 2B: Jar Testing Student Guide Page 20 

 
The figure also shows some of the guidelines found in the literature: 1) the 
fall over the weir must be at least 4 inches, and 2) the coagulant diffuser 
must be at least 12 inches above the receiving water to ensure that it drops 
with enough velocity to enter the water downstream from the weir. This type 
of unit is used for flash mixing.  

Figure 12 shows an in-line static mixer.  

 
The effectiveness of this type mixer is highly dependent on the flow rate 
through the mixer.  The hydraulic detention time for these units is typically 
less than one second. As with the Venturi section mixer, the head loss 
creating turbulence in the in-line static mixer could be measured by 
subtracting the downstream head from the upstream head. This type of unit 
is used exclusively for flash mixing. 

 

  

Figure 11: Weir Mixer 

Figure 12: In-line Static Mixer 



DAM 2B: Jar Testing Student Guide Page 21 

Mechanical Mixers 

Recall that for mechanical mixers, the velocity gradient is calculated as 
follows:  

 
When using propellers and paddles in mechanical mixing, the power portion 
of the equation takes a complicated twist.  The equation becomes: 

 
Where: 

G = Velocity Gradient [1/seconds] 

Np = Propeller number [unitless]  

Wt = Weight of one cubic feet of water [62.4 lbs] 

g = Acceleration due to gravity [32.2 ft/sec2] 

D = Diameter of the blade [ft]  

R = Number of rotations per minute 

µ = Viscosity of the raw water [pound-seconds/square foot] 

V = Volume of water in the mixing basin [ft3] 

As mentioned before, we will not be manually calculating these velocity 
gradients for mechanical mixing. We will only discussing how the factors 
come into play and where to find them.  

Figure 13 shows several examples of propeller type mixers and Table 6 
contains the impellor power number for calculating the G factors, as above.  



DAM 2B: Jar Testing Student Guide Page 22 

Once you have the power number, the diameter of the impeller, and the number of 
revolutions per minute, the rest of the variables in the equation are factors with 
which we are familiar. These mechanical mixers may be used for flash mixing or 
flocculation. 

Table 5: Impeller Power Number (Np) 

A special application of the mechanical mixer is the in-line mechanical mixer, 
as shown in Figure 14. This unit is similar to the static mixer, but it has a 
motor driving a shaft with two impellers on it.  Obviously, the mixing energy 
is not related to the difference in head before and after the mixer. The in-line 
mechanical mixer is used for flash mixing but not for flocculation. 

Propeller Type Np 

Flat Blade Turbine (radial 
flow) 2.6 - 3.6 

Disk Turbine (radial flow) 5.1 - 6.2 

Curved Blade Turbine (radial 
flow) 2.5 

45o Pitched Blade Turbine 
(axial flow) 1.36 - 1.94 

3-Blade Hydrofoil 0.3 

4-Blade Hydrofoil 0.4 

Propeller (axial flow) 0.3 - 0.7 

Mixing in Coagulation and Flocculation, AWWARF 1991 & Water Works Engineering, 
Qasim & Zhu, Prentice Hall, PTR,  2000 

Note:  When selecting a power number to calculate the velocity gradient, you will 
need to have specific information about the impeller you are using.  If this 
information is not available, use the mean.  

Figure 13: Mechanical Mixers 



DAM 2B: Jar Testing Student Guide Page 23 

 
Horizontal paddles are often used for flocculation. Figure 15 shows an 
example of a section of a flocculation channel with the horizontal paddles in 
place. The energy imparted by the horizontal paddles is related to a 
coefficient of drag, the area of each paddle, its distance from the rotating 
shaft, and the speed of rotation for the paddle assembly.  The factors of 
viscosity, volume, etc., continue to apply. 

  

Figure 14: In-line Mechanical Mixer 



DAM 2B: Jar Testing Student Guide Page 24 

 

The typical flocculation process has at least two phases of tapered flocculation. The 
first stage has higher energy, the second, less energy, and if there is a third stage, it 
applies even less energy (see Table 7). The process is tapered so that floc formed in 
an earlier stage will not be torn apart as it grows bigger. The floc-filled water passes 
from stage to stage, the energy is tapered off, and the floc particles continue to 
grow. Table 8 shows some of the general design characteristics for flocculation 
basins commonly found in Texas. 

Table 6: Typical Velocity Gradients in Tapered Mixing 

 

  

Stage Velocity Gradient Range (G) 

1st stage 70  -  40 

2nd stage 50  -  20 

3rd stage 30  -  10 

(Source: A. Amirtharajah, et al., ed., Mixing in Coagulation and Flocculation, 
AWWA Research Foundation, 1991, page 416)  

Figure 15:  Horizontal Paddle Flocculator 



DAM 2B: Jar Testing Student Guide Page 25 

Table 7:  General Design Criteria for Flocculation Basins (a) 

 
Water Purification Lime (and Soda Ash) 

Softening 

River Water Reservoir 
Water River Water Ground 

Water 

Minimum 
mixing time, 
minutes 

Conventional 
treatment 20 30 30 30 

Direct 
Filtration 15 15 - - 

Range of 
energy input, 
(G), sec-1 

Conventional 
treatment 10  -  50 10  -  75 10  -  50 10  -  50 

Direct 
Filtration 20  -  75 20  -  100 - - 

Minimum 
number of 
stages 

Conventional 
treatment 2  -  3 3 3 3 

Direct 
Filtration 2 2 - - 

(a) (1) Tapered mixing is recommended. The range of energy input shown is typical of 
the range of energy input across the basin in a tapered energy flocculator. 

(2) For direct filtration, raw water should be low turbidity (less than 10 NTU) most of 
the year. 

(3) The range of energy inputs shown are based on alum flocculation or alum addition 
with polymer as a coagulant aid. If ferric salts are chosen as a coagulant, the 
maximum G value should not exceed  

50 sec-1. If a cationic polymer is used as a coagulant, the required energy input 
may be 50% higher than that shown above.   

(4) Tapered mixing and effective compartmentalization between stages are essential 

(5) Frequently there is a scale-up problem between pilot-scale flocculators and full-
scale flocculators if G and Gt are used as the design criteria. Most pilot studies 
tend to give a significantly high G or Gt value as an optimum condition. 

(6) The design criteria shown are applicable to most types of flocculation units 

(Source: Montgomery, J.M., Inc.,   Water Treatment Principles and Design, 1985, 
page 514) 

  



DAM 2B: Jar Testing Student Guide Page 26 

Sedimentation Basins 
The design of sedimentation basins is normally based on Hydraulic Detention 
Time (HDT) or Surface Overflow Rate (SOR). In jar testing, the SOR is the 
most convenient term to work with. 

Definition of Surface Overflow Rate:  

The surface overflow rate is a useful parameter in designing or analyzing the design of a 
clarifier.  It is the flow rate divided by the surface area of the clarifier:  

(Montgomery, J.M., Inc.  Water Treatment Principles and Design, Wiley, 1985, 
page 138) 

 

where  

SOR = Surface overflow rate [gpm/ft2]  

Q  = Flow rate [gpm] 

SA  = Surface area of the clarifier [ft2]2 

Tables 9 and 10 show the configuration and surface overflow rates of some common 
sedimentation basins.  These SORs will be important in setting up your jar tests.  

  

                                       

 

 
2 When calculating the surface area for the sedimentation basin or a clarifier, only 
the surface area actually used for sedimentation are included.  The surface areas for 
rapid mix, flocculation, and/or solids contact are not included in the surface area 
calculation.   



DAM 2B: Jar Testing Student Guide Page 27 

 

Table 8: Configuration for Common Sedimentation Basins 

Basin Configuration Basin 
Depth 

Surface Overflow 
Rate 

Sedimentation (Cross flow or 
radial flow) 

>14 ft 0.7  gpm/ft2 

12 - 14 ft 0.6  gpm/ft2 

10 - 12 ft 0.5 - 0.6  gpm/ft2 

< 10 ft 0.1 - 0.5  gpm/ft2 

Vertical (>45o) Tubes 

>14 ft 2.0  gpm/ft2 

12 - 14 ft 1.5  gpm/ft2 

10 - 12 ft 1.0 - 1.5  gpm/ft2 

< 10 ft 0.2 - 1.0 gpm/ft2 

Horizontal (<45o) Tubes  2.0  gpm/ft2 

Lamella Plates  4.0  gpm/ft2 

Superpulsator  1.5  gpm/ft2 

Claricone  1.0  gpm/ft2 

Adsorption Clarifier (Trident7)  9.0  gpm/ft2 

(Source:  Partnership For Safe Water Self-Assessment Document, Attachment 2, 
AWWA, November 14, 1995) 

  



DAM 2B: Jar Testing Student Guide Page 28 

Table 9: EPA Criteria for Process Evaluation: Sedimentation 

Sedimentation 
Type 

Turbidity Mode Softening Mode Depth 

gpm/ft2 m3/m2/d gpm/ft2 m3/m2/d feet meters 

Conventional 
Rectangular 0.5 - 0.7 29 - 41 0.5 - 1.0 29 - 59 

12 - 16 3.6 - 
4.9 

Upflow Units 0.5 - 0.7 29 - 41 0.5 - 1.0 29 - 59 

Tube Settlers 1.0 - 2.0 59 -117 1.5 - 2.5 88 - 147 

Lamella Plates <4.0 <235 <4.0 <235 

(Source:  USEPA, Optimizing Water Treatment Plant Performance Using The 
Composite Correction Program, USEPA, 1991, page 8) 

Relation of SOR to Settling Rate:   

For simple upflow clarifiers, the vertical-flow rise rate must be less than the respective 
floc settling rate at any selected level.  Typical settling velocities of flocs of different sizes 
and densities are shown in Table 11. 

 

Table 10: Settling Velocity of Selected Flocs 

Floc Type 
Settling Velocity at 15ΕC Corresponding Surface 

Overflow Rate (gpm/ft2) (mm/min) (ft/min) 

Small fragile alum floc 37  -  73 0.12  -  0.24 0.90   -   1.8 

Medium-size alum floc 55  -  85 0.18  -  0.28 1.3   -   2.1 

Large alum floc 67  -  92 0.22  -  0.30 1.6   -   2.2 

Heavy lime floc (lime softening) 76  -  107 0.25  -  0.35 1.9   -   2.6 

(Source: Montgomery, J.M., Inc. Water Treatment Principles and Design, Wiley, 
1985, page 520) 

  



DAM 2B: Jar Testing Student Guide Page 29 

Definition of Hydraulic Detention Time (HDT):   

The HDT in a sedimentation basin (or clarifier) is the volume of the basin 
divided by the flow rate through the basin. 

 

where  

HDT = Hydraulic Detention Time [hours]  

Q  = Flow rate [gpm] 

V  = Volume of the basin [gal] 

 

Table 12 shows the recommended detention times for different types of 
sedimentation basins.  (In Texas, these recommendations are incorporated 
as regulations.) 

 

Table 11: Recommended Sedimentation/Clarification 

Conventional Coagulation Detention Time 

Sedimentation (Cross flow, radial flow, 
upflow) 

360 minutes 

Clarification (Solids Contact clarifiers) 120 minutes 

Tube Settlers 120 minutes 

(Source: AWWA, Partnership For Safe Water Self-Assessment 
Document, Attachment 2, AWWA, 1995) 

 

Bottom Line:   

A successful jar testing procedure must successfully incorporate all the 
mixing factors for flash mixing and flocculation and settling in order to be an 
effective predictor of the performance of the plant. 

Historically, operators attend a surface water class or a laboratory class 
where a jar test is demonstrated and they come away with the idea that the 
way they were shown is exactly how it is always done. This is not, in fact, the 
way this training should be interpreted.  Classroom demonstrations are fine, 
excepting that they are rarely adapted to a plant where water is being 
treated. In other words, they are not representative of what is going on in 
your particular plant.   



DAM 2B: Jar Testing Student Guide Page 30 

In the preceding pages, we discussed 16 different mixing devices, and this 
does not include all the mixing units commonly found in Texas.  We also 
discussed elements of floc formation and settling. Representative jar testing 
means that the jar test procedure will imitate the coagulation, flocculation, 
and settling conducted in the water plant. There is no single jar test 
procedure will duplicate all of these processes for all plants, however, 
experience shows that jar test procedures can be individually tailored to 
accurately predict performance for almost every plant.  

 

Square versus Round Jars: 

A common misconception is that if you have round flocculation and settling 
units, you should use round jars. This is not the case. The operator should 
use jars that provide the best opportunity to predict the performance of the 
plant.  

Figure 16 shows a comparison of the higher speed mixing eddies in a round 
jar and a square jar.  

 

 
 

The figure shows that once the paddle reaches top speed, the water 
essentially turns in a circle. The initial velocity gradient can be substantial, 
but as the velocity increases, each stream of water in the jar continues to 
flow next to the stream it was adjacent to in the previous rotation.  However, 
as shown on the right hand side of the figure, the corners of a square jar 
induce eddies with longer paths than those in a round jar. The viscosity of 
the fluid and the presence of the areas within the jar that are less subject to 

Figure 16: Comparison of Turbulence in Round 
and Square Jars 



DAM 2B: Jar Testing Student Guide Page 31 

the turning of the mixer result in the breaking up of individual streams, 
forming of new streams, and much more turbulence.  In fact, the shear 
velocity in the square jar is approximately twice as much as in the round jar.  

  



DAM 2B: Jar Testing Student Guide Page 32 

Another feature of the square jar is shown in Figure 17.   

 
These jars typically have a sample port precisely 4 inches below the fill line.  
(The figure does not show the rubber stopper and sample tube.)  When 
particles settle in a sedimentation basin, they must settle faster than the 
water rises, and the surface overflow rate (SOR) is the measure of that rise 
rate. If a conventional basin is being operate at maximum capacity, or at a 
SOR of 0.6 gpm/ft2, the rise rate in the sedimentation basin is about 0.96 
inches per minute, and the particles must settle faster than that.  An 
indication of whether or not the particles are settling faster than the rise rate 
of the water is to check the turbidity after the particles have had a chance to 
settle the four inches between the square beaker fill line and the sample 
port.  This would be after a settling time of about four minutes (or, 4 minutes 
and 10 seconds to be more precise).  Typically, round beakers do not have 
sample ports and obtaining a representative sample at a specific distance 
beneath the water surface is tricky, at best.   

Take Home Point:  It is easier to mimic the performance of a plant 
using the standard 2-liter square beakers than round beakers. 

Table of Conversion Factors: 

Table 13 contains several conversion factors commonly used in drinking 
water treatment. 

  

Figure 17:  Square 2-Liter Jars 



DAM 2B: Jar Testing Student Guide Page 33 

Table 12: Conversion Factors 

Conversions 
 

Procedure 

From To 
 

Multiply By To Obtain 

Doses 

grains per gallon 
(gpg) 

milligrams per liter 
(mg/L) 

 
gpg 17.1 mg/L 

milligrams per liter 
(mg/L) parts per million (ppm) 

 
mg/L 1 ppm 

parts per million 
(ppm) 

milligrams per liter 
(mg/L) 

 
ppm 1 mg/L 

 

Table 13: Conversion Factors (Continued) 

Conversions 
 

Procedure 

From To 
 

Multiply By To Obtain 

Volumes 

barrels (bbl), water gallons (gal) 
 

bbl 55 gal 

cubic feet (ft3) cubic meters (m3) 
 

ft3 0.028317 m3 

cubic inches (in.3) cubic millimeters 
(mm3) 

 
in.3 16,390 mm3 

cubic inches (in.3) liters (L) 
 

in.3 0.01639 L 

cubic meters (m3) cubic feet (ft3) 
 

m3 35.31 ft3 

cubic yards (yd3) cubic meters (m3) 
 

yd3 0.7646 m3 

gallons (gal) cubic meters (m3) 
 

gal 0.003785 m3 

gallons (gal) liters (L) 
 

gal 3.785 L 

gallons (gal) milliliters (ml)  gal 3,785 ml 

gallons (gal) cubic feet (ft3) 
 

gal 0.1337 ft3 

liters (L) cubic meters (m3) 
 

L 0.001 m3 

milliliters (ml) gallons (gal)  ml 0.0002642 gal 

ounce, US fluid (oz) cubic meters (m3) 
 

oz 0.00002957 m3 

 

  



DAM 2B: Jar Testing Student Guide Page 34 

 

Table 13: Conversion Factors (Continued) 

Conversions 
 

Procedure 

From To 
 

Multiply By To Obtain 

Weights 

grains (gr) grams (g) 
 

gr 0.0648 g 

grains (gr) kilograms (kg) 
 

gr 6.480 × 
10–5 kg 

metric tons (t) kilograms (kg) 
 

t 1,000 kg 

pounds (lbs) kilograms (kg)  lbs 0.45359 kg 

pounds (lbs)  milligrams (mg)  lbs 453,592 mg 

tons kilograms (kg)  tons 907 kg 

tons pounds (lb)  tons 2,000 lb 

 

Table 13: Conversion Factors (Continued) 

Conversions 
 

Procedure 

From To 
 

Multiply By To Obtain 

Flow Rates and Feed Rates 

cubic feet/minute 
(ft3/min) 

cubic meters per 
minute (m3/min) ft3/min 0.02832 m3/min 

cubic feet/minute 
(ft3/min) 

cubic meters per 
second (m3/s) ft3/min 0.0004719 m3/s 

cubic feet/second 
(ft3/s, cfs) 

cubic meters per 
second (m3/s) ft3/s 0.02832 m3/s 

gallons per day 
(gpd) 

cubic meters per day 
(m3/d) gpd 0.003785 m3/d 

gallons per day 
(gpd) liters per day (L/d) gpd 3.785 L/d 

gallons per hour 
(gph) liters per second (L/s) gph 0.001052 L/s 

gallons per minute 